

REPORT NUMBER:

SHAT08708024



TEST REPORT

报告号: SHAT08708024

Number :

日期: Mar 25, 2026

Date :

| | | | | |
|----------------------------|--|---|---------------------------|---|
| 委托单位 Applicant | 宁波斐特服饰有限公司 NINGBO EXFATTER APPAREL CO LTD | | 联系人 Contact Name | - |
| 地址 Address | 浙江省宁波市鄞州区潘火街道启明路 655 No.655 | | | |
| 来样时间 Date Received | 2026-03-23 Mar.23,2026 | 测试开始时间 Date Started | 2026-03-23 Mar.23,2026 | |
| 样品信息 Sample Information | 成分 Fiber Composition | - | | |
| | 颜色 Colour | - | | |
| | 数量 Quantity | 一块 One Piece | | |
| | 样品名称 Sample Name | 竹纤维氨纶印花汗布 Bamboo Printed Single Jersey | | |
| | 款号/订单号 Style/Order No. | - | | |
| | 生产商名称 Manufacture | - | | |
| | 样品描述 Sample Description | 客户认定为 1 块针织样品,颜色为蓝色 One (1) Piece Of Submitted Knitted Sample In Blue. | | |
| | 纤维提供方 Fibre Provided By | - | | |
| | 后处理 Finish | 是 Y | | |
| | 检验类别 Test Type | 委托检验 (送样检验) Commission Test (Submitted Test) | | |
| 其他 Ref. | - | | | |



批准
Approved by

黄燕夏

纺织部经理
Softline Manager



Intertek Testing Services Ltd., Shanghai

2/F, Building No.4, Shanghai Comalong Technology Service Park,
889 Yishan Road, Shanghai 200233, China
上海天祥质量技术服务有限公司

中国上海宜山路 889 号上海齐来科技服务园区 4 号楼 2 楼 邮编:200233

Tel: +86 21 5339 5999 Fax: +86 21 5426 2030 E-mail: textile.shanghai@intertek.com Website: Intertek.com

Attention is drawn to the terms and conditions printed overleaf

TEST REPORT

报告号: SHAT08708024

Number :

日期: Mar 25, 2026

Date :

| | |
|--------------------------------|---|
| 判定依据 Document Accordance | - |
| 备注 Remark | <p>根据申请者的请求,具体内容参见附页。 As requested by applicant, the test conducted as below. 本报告中检测项目均在相应标准规定的环境条件下进行(有注明的除外)。 All the tested item are tested under the standard condition (except for indication). 检测报告无加盖红色检验专用章无效。 Test Report Is Invalid Without Original Special Stamp Of The Test Body 此报告以中文为主英文仅供参考。此报告以中文为主英文仅供参考。委托检验仅对来样负责。 The Chinese Version Of This Test Report Is The Standard One, The English Version Is Only For Reference. The Report Is Valid With Commission Test Only For The Samples In The Case Of Delivering Samples By Clients.</p> |



批准

Approved by

纺织部经理

Softline Manager



Intertek Testing Services Ltd., Shanghai

2/F, Building No.4, Shanghai Comalong Technology Service Park,
889 Yishan Road, Shanghai 200233, China

上海天祥质量技术服务有限公司

中国上海宜山路 889 号上海齐来科技服务园区 4 号楼 2 楼 邮编:200233

Tel: +86 21 5339 5999 Fax: +86 21 5426 2030 E-mail: textile.shanghai@intertek.com Website: Intertek.com

Attention is drawn to the terms and conditions printed overleaf

TEST REPORT

报告号: SHAT08708024
Number :

| 检测项目 Test Item | 检测方法 Test Method | 技术要求 Requirement | 检验结果 Test Result | 单项判定 Individual Conclusion |
|-------------------------------------|---|---------------------|---|-------------------------------|
| 纤维成分定性分析/ 定量分析 Fibre Analysis | FZ/T 01057.1~4- 2007, GB/T 2910.1-2009, T/TZCYLM 4- 2022 | - | 根据公定回潮率重量 Based On Moisture Regain Weight 94.6% 竹浆纤维 (天竹) /Viscose From Bamboo (TANBOOCEL) 5.4% 氨纶/Elastane 备注: Remark : 回潮率: 参照 GB/T 9994-2018 Moisture Regain: Based On GB/T 9994-2018 | - |

End of Report
报告结束

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have acted in good faith and on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, in the event of our gross negligence or wilful misconduct.

本报告仅基于申请人的指示及/或申请人提供的信息, 并不应作为采取任何行动的建议。关于本报告, Intertek 不对客户以外的任何人负有谨慎责任或其他责任, Intertek 对客户也只在向其向申请人提供服务的条件条款有明确规定的范围内承担责任。Intertek 不就该本报告中所述条件条款范围之外的任何明示或隐含形式的担保或陈述。Intertek 致力于在勤勉细致的基础上进行审核, 不对因本报告引起的或与本报告有关的任何损失承担责任, 包括合同、侵权、违约或其他责任, 除非诉讼结果显示为因 Intertek 严重疏忽或故意的不当行为而造成。

1. 本报告未加盖本机构检验检测专用章, 或无有效签字无效;
2. 本报告无批准人签名无效;
3. 本报告涂改无效;
4. 未经本机构书面批准, 不得部分复制本检验检测报告全文复制或在本报告上加盖“检验检测专用章”无效。
5. 除对上述测试本身的技术适当性和专业性在测试用户指定的范围和被内承担任何责任(若有), 天祥不承担亦不接受任何其他义务或责任。

